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< MEDICAL ANTI-VIRUS SUIT

-g= - 1. Product : Medical Anti-Virus Suit and Overshoes
> PrOdUCt and specrflcatlon (Production Capacity : 400,000 pcs/month)

2. Specification
1) Size
Suit Part L XL

Height 165~180cm 175~200cm

Walist 68~120cm 72~124cm

Chest 76~125cm 76~125cm

2) Tested acc. to : EN 14126 — 2003 ver., 1SO 16604 — 2004 ver.
ISO 22610 — 2006 ver., ASTM F1670, ASTM F739
(Test Report : refer to next page)

3) Level of Grade : Type 4/ Level D

3. Color : White(Basic)

(for Blue or Yellow, dyeing cost to be added)
Overshoes

4. Country of Origin : Made in Korea

5. Packing
- Box “A” type : 36 x 36 x 50cm = 1Box for 20pcs
- Box “B” type “ 77 x 77 x 57cm = 1Box for 120pcs
(20ft CNTR : 10,080pcs, 40ft CNTR : 21,600pcs)
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< MEDICAL ANTI-VIRUS SUIT

> Test Report(1/2)

% Tested by KATR(Korea Apparel Testing & Research Institute) acc. to EN 14126 - 2003 ver. & ISO 22610 - 2006 ver.

DeckcheondB-10 19, Anyang-dong. Manan—gu.
(e KAT R r Korea Apparel Testing & | Anyang-si. Gyeonggl-do. Korea
sﬂ Research Institute T : 482-31-506-5600 F © 482-31-506-5790
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TEST REPORT

APPLICANT : Daewoon KATRI NO * SPEA20-00000296
BUYER e RECEIVED DATE : APR. 20, 2020
ISSUED DATE  : APR. 22, 2020
PAGE(S) S10F 4
APPLICANT'S PROVIDED SAMPLE DESCRIPTION -
ONE(1) SAMPLE OF NOMWOVEN FABRIC

STYLE WO  DAEWOON-002

= Continue (Test result from page 4) -

Lim, Hun Jin
. Dwector General
Tested by Nase : Yu SI Nae A Technical Manager : Kim Chan Woo r‘/
Locatlon of Test : Deokchwond8-ro 19, Anyang-dona, Mensn—gu, Anyang-sl, Gyeongol-do, Kores
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TEST RESULT
TEST 1TEM
L
Penetration of Synthetic Blood : EN 14126 4.1.4.1 © 2003
Test 1
0 KPa pass
1.75 kPa pass
3.5 WPa pass
7 WPa pass
14 kPa pass
20 kPa pass
Test 2
0 kPa pass
1.75 kPa pass
3.5 kPa pass
7 ka pass
14 wPa pass
20 kPa pass
Test 3
0 kP pass
1.75 kPa pess
3.5 kPa pass
7 kPa pass
14 kPa pass
20 kPa pass
asss 6

* Note) 1. Test methode : |50 16603:2004 Procedure C

2, Step 1 : Otserve lor 5 min at 0 kPa

3. Step 2 : Slowly Increase the pressure to 1.75 kPa at rate of no more than 3.5 kPa/s.
keep the pressure at 1.75 kPa, observe for 5 min.

4. Step 3 : Slomly increase the pressure 1o 3.5 kPa at rate of no more than 3.5 kPa/s,
keep the pressure at 3.5 kPa. cbserve for 5 min,

5. Step 4 : Slomly Increase the pressure to 7 kPa at rate of no more than 3.5 kPa/s. keep
the pressure at 7 kPa. observe for 5 min

6. Step 5 © Slomly increase the pressure to 14 kPa at rate ol no more than 3.5 kPa/s, keep
the pressure al 14 kPa, cbserve for 5 min.

7. Step 6 © Slomly Increase the pressure to 20 kPa at rate of no more than 3.5 kPa/s, keep
the pressure al 20 kPa. cbserve for 5 min.
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MEDICAL ANTI-VIRUS SUIT

> Test Report(2/2)
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TEST RESULT
TEST ITEM
L
Penetration of Phi-X174 Bacter iophage : EN 14126:2008 4.1.4.1

Test |

20 kP Pass
Test 2

20 iPa Pass
Test 3

20 kPa Pass.
CLASS

Note)} 1. Test mas carried out in accordance with IS0 18804:2004 Procedure G
2. Testing procodure of phi-X174 Bacter iophage (ATCC 13706-81)
3. Bacter lophaae at a titer of 2.0 x 10" FFU/al is used
4. Procedure (Pressure and time ssqusnce)
- 20 kP
-0 kPa for 5 min,
Slowly increase the pressure to 20 kPa at rate of no more then 3.5 kPa/s, keop the
pressure at 20 kPa, abserve for 5 nin

Resistance lo micioblal penetration-wel © EN 14126:2003 4,1.4.4

Challenge Cono. (CFU/g talc) 1.3 E48
Colonies
Yean U <1
log 10{CFU) 0.0
CLASS 3

* Note) 1. The Result of Resistance to microbial penetration-dry is entrusted lo TTRI(Taiwan
Text|le Research Institute)
2, Tes! mas carried out In accordance with S0 22612: 2005
3, Vibration Time : 30 min
4, € = Exponential
ex) 2,0 E+2 = 200, 1.3 E44 = 13 000

- Continues -
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% Tested by KATR(Korea Apparel Testing & Research Institute) acc. to EN 14126 - 2003 ver. & ISO 22610 - 2006 ver.

KATHI
DOCUMENT
SERVICE

TEST FESULT
TEST ITEN
£
Resistance to microbial penetration-dry : 1S0 22610 & 2006
Breakthrough tine (Class)
Test 1 <t = 45(3)
Test 2 1<t s 30(2)
Test 3 = 15 (1)
Test 4 5<t s 30 (2)
Test § = 15 (1)
* Note) 1. Test bacteria = Staphy/ococcus aureus ATCC 26923
2. Booterial suspension oonc : (2.5 + 1.8) x 10° CFU/mL
3. Test conditions : (22 + 1) T, (44 = 1) % AH
4. Remark
Giass Breskihrough tine. 1 nin
6 t>75
5 B<t =75
4 5<t s 60
a W<t =486
2 Bt <
1 < 15 min
Surface resiativity : EN 1148-1
1.9 X 109
* Note} 1. Test wes performed as the received state
2. Kplying voltage © 10V
1
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< MEDICAL ANTI-VIRUS SUIT

> Product Photos
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< MEDICAL ANTI-VIRUS SUIT
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http:/ /www.kmunews.co.kr/news/articleView.html?idxno=11124
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Thank You !!!

The Contact Detailsof D EL LA N U R 1

e +831-852-9844 U +82-10-5055-8700 Q foristock@naver.com
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